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samranas. FCC RF Test Report Report No. :FG482619I

Conducted Band Edge

B'ZIr?d (iﬁf) Ba?dgzi;jth Arfcn ('Iillrl'-alcz]) Modulation RB Result Verdict
66 15 5 342500 17125 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 5 342500 17125 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 5 342500 17125 DFT-s-OFDM BPSK 25@0 see graph PASS
66 15 5 342500 17125 DFT-s-OFDM QPSK 25@0 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM BPSK l@24 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM QPSK l@24 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM BPSK 25@0 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM QPSK 25@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM BPSK 100@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM QPSK 100@0 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM BPSK 1@105 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM QPSK 1@105 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM BPSK 100@0 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM QPSK 100@0 see graph PASS
66 15 45 346500 17325 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 45 346500 17325 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 45 346500 17325 DFT-s-OFDM BPSK 240@0 see graph PASS
66 15 45 346500 17325 DFT-s-OFDM QPSK 240@0 see graph PASS
66 15 45 351500 1757.5 DFT-s-OFDM BPSK 1@241 see graph PASS
66 15 45 351500 1757.5 DFT-s-OFDM QPSK 1@241 see graph PASS
66 15 45 351500 1757.5 DFT-s-OFDM BPSK 240@0 see graph PASS
66 15 45 351500 1757.5 DFT-s-OFDM QPSK 240@0 see graph PASS
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samranas. FCC RF Test Report Report No. : FG482619I

Software Version: 23.06.1602

FR1 N66 NSA - Other PA

LTE Band: 5, LTE BW: 10M, LTE ARFCN: Mid

Frequency Stability

Bl;llsd (iCHZE) Baphﬁi\gvzi;jth Arfen ('lf/lrli(z]) Modulation RB D?;iparg;)n Verdict  Environment
66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 -0.0036 PASS NV
66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 -0.0041 PASS LV
66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 0.0052 PASS HV
66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 0.0076 PASS -30°C
66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 -0.0069 PASS -20°C
66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 0.0055 PASS -10°C
66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 -0.0041 PASS 0°C
66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 0.0062 PASS 10°C
66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 0.0064 PASS 20°C
66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 -0.0037 PASS 30°C
66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 -0.0069 PASS 40°C
66 15 20 349000 1745.0 DFT-s-OFDM QPSK  100@0 -0.0042 PASS 50°C
Sporton International Inc. (Kunshan) Page Number 1 A4-1 of 22
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samranas. FCC RF Test Report Report No. : FG482619I

Peak to Average Ratio

B'::?d (iﬁf) Ba?'\ﬁgzi;.lth Arfen ('Iillrl'-alcz]) Modulation RB R(ZSBU)” Iz&rgl)t Verdict
66 15 20 349000 1745.0 DFT-s-OFDM PI/2 BPSK 100@0 4.16 13 PASS
66 15 20 349000 1745.0 DFT-s-OFDM PI/2 BPSK 1@0 4.25 13 PASS
66 15 20 349000 1745.0 DFT-s-OFDM QPSK 100@0 5.48 13 PASS
66 15 20 349000 1745.0 DFT-s-OFDM QPSK 1@0 5.52 13 PASS
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samranas. FCC RF Test Report Report No. : FG482619I

Occupied Bandwidth

Band (ﬁﬁf) Ba?h;jl:vzi?th Arfen ('Jﬁ(z]) Modulation RB (?wivzv) 26(UII\/|BHzB)W
66 15 5 349000 1745.0 CP-OFDM QPSK 25@0 4.4871 5.131
66 15 5 349000 1745.0 CP-OFDM 16 QAM 25@0 4.4708 5.058
66 15 5 349000 1745.0 CP-OFDM 64 QAM 25@0 4.4875 5.13
66 15 5 349000 1745.0 CP-OFDM 256 QAM 25@0 4.4701 5.0
66 15 10 349000 1745.0 CP-OFDM QPSK 52@0 9.2725 9.929
66 15 10 349000 1745.0 CP-OFDM 16 QAM 52@0 9.2812 9.88
66 15 10 349000 1745.0 CP-OFDM 64 QAM 52@0 9.2677 9.899
66 15 10 349000 1745.0 CP-OFDM 256 QAM 52@0 9.2906 9.914
66 15 15 349000 1745.0 CP-OFDM QPSK 79@0 14.085 14.81
66 15 15 349000 1745.0 CP-OFDM 16 QAM 79@0 14.093 14.9
66 15 15 349000 1745.0 CP-OFDM 64 QAM 79@0 14.085 14.8
66 15 15 349000 1745.0 CP-OFDM 256 QAM 79@0 14.081 14.72
66 15 20 349000 1745.0 CP-OFDM QPSK 106@0 18.88 19.84
66 15 20 349000 1745.0 CP-OFDM 16 QAM 106@0 18.932 19.85
66 15 20 349000 1745.0 CP-OFDM 64 QAM 106@0 18.876 19.67
66 15 20 349000 1745.0 CP-OFDM 256 QAM 106@0 18.904 19.86
66 15 25 349000 1745.0 CP-OFDM QPSK 133@0 23.705 24.84
66 15 25 349000 1745.0 CP-OFDM 16 QAM 133@0 23.697 24.62
66 15 25 349000 1745.0 CP-OFDM 64 QAM 133@0 23.662 24.77
66 15 25 349000 1745.0 CP-OFDM 256 QAM 133@0 23.785 24.73
66 15 30 349000 1745.0 CP-OFDM QPSK 160@0 28.538 29.61
66 15 30 349000 1745.0 CP-OFDM 16 QAM 160@0 28.542 29.53
66 15 30 349000 1745.0 CP-OFDM 64 QAM 160@0 28.499 29.64
66 15 30 349000 1745.0 CP-OFDM 256 QAM 160@0 28.519 29.67
66 15 35 349000 1745.0 CP-OFDM QPSK 188@0 33.547 34.81
66 15 35 349000 1745.0 CP-OFDM 16 QAM 188@0 33.56 34.84
66 15 35 349000 1745.0 CP-OFDM 64 QAM 188@0 33.46 34.63
66 15 35 349000 1745.0 CP-OFDM 256 QAM 188@0 33.44 34.68
66 15 40 349000 1745.0 CP-OFDM QPSK 216@0 38.498 39.82
66 15 40 349000 1745.0 CP-OFDM 16 QAM 216@0 38.497 39.86
66 15 40 349000 1745.0 CP-OFDM 64 QAM 216@0 38.543 39.77
66 15 40 349000 1745.0 CP-OFDM 256 QAM 216@0 38.5 39.97
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B5_N66(25M)_CP- B5_N66(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1

(Ceoupied BW

KEYSIGHT it R I n et g Fros Run
S| None.

e 540 dB
Ref Value 30.00 dBm

Center 174500 GHz #Video BW 810,00 kHz* Span 50 MHz (Center 1.74500 GHz . #¥ideo BW 910.00 kz* : Span 50 MHz|
[#Res BIW 300.00 kHz 1 pts) #Res BWW 300.00 kiHz Swaep 1.00 ms (100 pis)|

2 Matics ¥

Ocoupied Bandwidth Qczupied Bandwidih

B5_N66(25M)_CP-OFDM_64 B5_N66(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1 [Spectnum Anayzer 1
(Ceoupied BW (Occupied BW

KEYSIGHT lout RF K - o - KEYSIGHT 'ou

Ref Ly Offset 25.40 0B
Ref Value 30.00 dBm ScaleDiv 10.0 4B

Center 174500 GHz #Video BW 810,00 kHz* Span 50 MHz (Center 1.74500 GHz Span 50 MHz|
[#Res BIW 300.00 kHz Sweep 1.00 ms (1001 pts) #Res BWW 300.00 kiHz Swaep 1.00 ms (100 pis)|

Total Pawer
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samranas. FCC RF Test Report Report No. : FG482619I

B5_N66(30M)_CP- B5_N66(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1
|Cooupied BW
KEYSIGHT lngui RF i e Tig. Froe Run

Ref Ly Offset 25.40 0B
Ref Value 30.00 dBm

Center 174500 GHz : #Video BW 810,00 kHz* . Span 60 MHz (Center 1.74500 GHz #¥ideo BW 910.00 kz* ) Span 60 MHz|
[#Res BIW 300.00 kHz 1 pts) #Res BWW 300.00 kiHz Swaep 1.00 ms (1001 pis)|

2 Matics ¥

Oooupied Bandwidth Qczupied Bandwidih

B5_N66(30M)_CP-OFDM_64 B5_N66(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1 [Spectnum Anayzer 1
(Ceoupied BW (Occupied BW

KEYSIGHT lout RF K - o - KEYSIGHT 'ou

Ref Ly Offset 25.40 0B
Ref Value 30.00 dBm ScaleDiv 10.0 4B

Center 174500 GHz #Video BW 810,00 kHz* Span 60 MHz (Center 1.74500 GHz Span 60 MHz|
[#Res BIW 300.00 kHz Sweep 1.00 ms (1001 pts) #Res BWW 300.00 kiHz Swaep 1.00 ms (1001 pis)|

Total Pawer
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samranas. FCC RF Test Report Report No. : FG482619I

B5_N66(35M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

B5_N66(35M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW
KEYSIGHT It RF

Center 174500 GHz
[#Res BIW 360.00 kHz

Qooupied Bandwidth

B5_N66(35M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW
KEYSIGHT It RF

Center 174500 GHz
60,00 kHz

Cooupied Bandui

#Video BW 1.1000 MHZ" ) Span 70 MHz

Tig. Froe Run

e 540 dB
Ref Value 30.00 dBm

#Video BW 1.1000 MHZ" (Center 1.74500 GHz

#Res BWW 360.00 kHz

#Video BW 1.1000 MHz*

2 Matics ¥

Oczupied Bandwidih

| Spectrum Analyzer 1
| Occupied BW
KEYSIGHT i Al g Frea Run

Ref Ly Offset 25.40 0B

Ref Value 30.00 dBm ScaleDiv 10.0 4B

(Center 1.74500 GHz
#Res BWW 360.00 kHz

#ideo BV 1.1000 MHz'
Sweep 1.00 ms (1001 pis)

Total Pawer

Span 70 Mz
Sweep 1.00ms (1001 pts)

B5_N66(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Span 70 Mz
Sweep 1.00ms (1001 pts)

Total Paveer
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samranas. FCC RF Test Report Report No. : FG482619I

B5_N66(40M)_CP- B5_N66(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW
KEYSIGHT it R I n et g Fros Run

e 540 dB
Ref Value 30.00 dBm

Center 174500 GHz #Video BW 1.3000 MHZ' o (Center 1.74500 GHz #Video BW 1.3000 MHz* Span B0 Mkz|
[#Res BIW 430.00 kHz ) #Res BWW 430.00 kiHz Sweep 1,00 ms (100 pis)|

2 Matics ¥

Ocoupied Bandwidth Qczupied Bandwidih

B5_N66(40M)_CP-OFDM_64 B5_N66(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Ly Offset 25.40 0B
Ref Value 30.00 dBm ScaleDiv 10.0 4B

Center 174500 GHz #Video BW 1.3000 MHZ' Span B0 MHz (Center 1.74500 GHz #Video BW 1.3000 MHz* Span B0 MhHz|
[#Res BIW 430.00 kHz Sweep 1.00 ms (1001 pts) #Res BWW 430.00 kiHz Sweep 1,00 ms (100 pis)|
v

Total Pawer W Total Paveer
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samranas. FCC RF Test Report Report No. : FG482619I

Conducted Spurious Emissions

B'ZIr?d (iﬁf) Ba(r:\ﬁgzi?th Arfen (';/Irflg) Modulation RB Result Verdict
66 15 5 342500 17125 DFT-s-OFDM BPSK 1@0 see graph -
66 15 5 342500 17125 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 5 342500 17125 DFT-s-OFDM QPSK 1@0 see graph -
66 15 5 342500 17125 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 5 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph -
66 15 5 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 5 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 5 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM BPSK 1@0 see graph -
66 15 5 355500 17775 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM QPSK 1@0 see graph -
66 15 5 355500 17775 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM BPSK 1@0 see graph -
66 15 20 344000 1720.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 20 344000 1720.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 20 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph -
66 15 20 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 20 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 20 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM BPSK 1@0 see graph
66 15 20 354000 1770.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 20 354000 1770.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 40 346000 1730.0 DFT-s-OFDM BPSK 1@0 see graph -
66 15 40 346000 1730.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 40 346000 1730.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 40 346000 1730.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 40 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph -
66 15 40 349000 1745.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 40 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph -
66 15 40 349000 1745.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 40 352000 1760.0 DFT-s-OFDM BPSK 1@0 see graph -
66 15 40 352000 1760.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 40 352000 1760.0 DFT-s-OFDM QPSK 1@0 see graph
66 15 40 352000 1760.0 DFT-s-OFDM QPSK 1@0 see graph PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482619I

B5_N66(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH

[spectrum Anayzer 1
[Swept SA
KEYSIGHT It RF

wton 8 Ty Poner S

Ao 100400

Start 30 MHz Video BV 3.0 MHZ* Stop 17.600 G
#Res BIY 1.0 M p 32.0 ms (40001 ps)

Mode Trace Scale Funclion Function Widh Funclion Vaiue

B5_N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

wton 8 Ty Poner S

Hokd: 100/100
i Free R

Video BW 3.0 MHz* op 17,800 GHzl

(40001 pts)

Funclion
Bm

B5_N66(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High_CH

Fower IF1I§\|:
o

Tig: Free Run

Start 30 Mz
4Res BIW 1.0 MH

Video BW 3.0 MHz*

Function Function Widh Funclion Vaiue

B5_N66(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Low_CH
z

KEYSIGHT i #iten 20 8

P Types Power m\sq,
Avglici: 00100

Start 30 MHz
#Res BWW 1.0 MHz

Video BW 3.0 MHZ' Stop 17,800 GHz]

‘Sweep 320 ms (40001 ps)

Function Funclion Widh Function Ve

B5_N66(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Mid_CH

#Alien 2008 oy Typa: Power m\q‘,
. gkt 100100
Tng Fiee Run "

Video BW 3.0 MHZ' Stop 17,800 GHz]

(40001 pts)|

Function Funclion Widh

B5_N66(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High_CH

Ao 08 g Ty Power (s
Aokt 100100
Trig: Free Run A

Start 30 MHz Video BW 3.0 MHZ'

Function Funclion Widh
B

Function Ve
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482619I

B5_N66(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH

[spectrum Anayzer 1
[Swept SA
KEYSIGHT It RF

wton 8 Ty Poner S

Ao 100400

Start 30 MHz Video BV 3.0 MHZ* Stop 17.600 G
#Res BIY 1.0 M p 32.0 ms (40001 ps)

v
Made Trace Scale Funclion

N1 f
W1 T

Function Widh Funclion Vaiue

B5_N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

wton 8 Ty Poner S

Hokd: 100/100
i Free R

Video BW 3.0 MHz* op 17,800 GHzl

(40001 pts)

Funclion
Bm

B5_N66(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High_CH

Fower IF1I§\|:
o

Tig: Free Run

Start 30 Mz
4Res BIW 1.0 MH

Video BW 3.0 MHz*

Y Function Function Widh Funclion Vaiue
48 d8m

A7 d8m

B5_N66(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH
z

KEYSIGHT i #iten 20 8

P Types Power m\sq,
Avglici: 00100

Start 30 MHz
#Res BWW 1.0 MHz

Video BW 3.0 MHZ' Stop 17,800 GHz]

‘Sweep 320 ms (40001 ps)

Function Funclion Widh Function Ve

B5_N66(20M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Mid_CH

#Alien 2008 oy Typa: Power m\q‘,
. gkt 100100
Tng Fiee Run "

Video BW 3.0 MHZ' Stop 17,800 GHz]

Sweep X (40001 pts)|

Function Funclion Widh

B5_N66(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High_CH

Ao 08 g Ty Power (s
Aokt 100100
Trig: Free Run A

Start 30 MHz Video BW 3.0 MHZ'

Function Funclion Widh Function Ve
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482619I

B5_N66(40M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH

[spectrum Anayzer 1
[Swept SA
KEYSIGHT It RF

wton 8 Ty Poner S

Ao 100400

T e e B B ——————

Start 30 MHz Video BV 3.0 MHZ* Stop 17.600 G
#Res BIY 1.0 M p 32.0 ms (40001 ps)

Mode Trace Scale ¥ Funclion Function Widh Funclion Vaiue

B5_N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

wton 8 Ty Poner S

Hokd: 100/100
i Free R

Video BW 3.0 MHz* op 17,800 GHzl

(40001 pts)

Funclion
Bm

B5_N66(40M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High_CH

Fower IF1I§\|:
o

Tig: Free Run

B e

Start 30 Mz
4Res BIW 1.0 MH

Video BW 3.0 MHz*

Function Function Widh Funclion Vaiue

Bm

B5_N66(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH
z

KEYSIGHT i #iten 20 8

P Types Power m\sq,
Avglici: 00100

s e e B B ————

Start 30 MHz
#Res BWW 1.0 MHz

Video BW 3.0 MHZ' Stop 17,800 GHz]

‘Sweep 320 ms (40001 ps)

Function Funclion Widh Function Ve

B5_N66(40M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Mid_CH

#Alien 2008 oy Typa: Power m\q‘,
. gkt 100100
Tng Fiee Run "

e e e

Start 30 MHz Video BW 3.0 MHZ' Stop 17,800 GHz]

Sweep X (40001 pts)|

Function Funclion Widh

B5_N66(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High_CH

Ao 08 g Ty Power (s
Aokt 100100
Trig: Free Run A

e e eereeea?

Start 30 MHz Video BW 3.0 MHZ'

Function Funclion Widh
B

Function Ve
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samranas. FCC RF Test Report Report No. : FG482619I

Conducted Band Edge

Blzlr?d (iﬁf) Ba?hjx'vzigjth Arfcn ('Iillrl'-alcz]) Modulation RB Result Verdict
66 15 5 342500 17125 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 5 342500 17125 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 5 342500 17125 DFT-s-OFDM BPSK 25@0 see graph PASS
66 15 5 342500 17125 DFT-s-OFDM QPSK 25@0 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM BPSK l@24 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM QPSK l@24 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM BPSK 25@0 see graph PASS
66 15 5 355500 17775 DFT-s-OFDM QPSK 25@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM BPSK 100@0 see graph PASS
66 15 20 344000 1720.0 DFT-s-OFDM QPSK 100@0 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM BPSK 1@105 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM QPSK 1@105 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM BPSK 100@0 see graph PASS
66 15 20 354000 1770.0 DFT-s-OFDM QPSK 100@0 see graph PASS
66 15 40 346000 1730.0 DFT-s-OFDM BPSK 1@0 see graph PASS
66 15 40 346000 1730.0 DFT-s-OFDM QPSK 1@0 see graph PASS
66 15 40 346000 1730.0 DFT-s-OFDM BPSK 216@0 see graph PASS
66 15 40 346000 1730.0 DFT-s-OFDM QPSK 216@0 see graph PASS
66 15 40 352000 1760.0 DFT-s-OFDM BPSK 1@215 see graph PASS
66 15 40 352000 1760.0 DFT-s-OFDM QPSK 1@215 see graph PASS
66 15 40 352000 1760.0 DFT-s-OFDM BPSK 216@0 see graph PASS
66 15 40 352000 1760.0 DFT-s-OFDM QPSK 216@0 see graph PASS
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B5_N66(5M)_DFT-s- B5_N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

KEYSIGHT lout

RefLvl Offset 25.41 a8

Scale/Div 10.0 08 ScaleiDiv 10.0 dB Ref Value 30.00 dBm

Stop 1.720 GRz

Measure Trace

B5 N66(5M) DFT-s- B5 N66(5M) DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_ Low_CH

Allen 2068 Tig. Froa Fun
00100 i
e

Ref Ly Offset 25.40 0B
Scale/Div 10.0 08 Ref Value 30.00 dBm

Ref Lvl Offset 25.40 8
Ref Value 30.00 dBm

Stop 1.720 GRz Stop 1.720 GHz
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B5_N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High CH

B5_N66(5M)_DFT-s-
QPSK_Edge_1RB_Right_High_CH

Scale/Div 10.0 08 ScaleiDiv 10.0 dB

B5_N66(5M)_DFT-s-

B5_N66(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

OFDM_QPSK_Outer_Full_High_CH

o CCom

Mo 2008 i Froa Run
00100 o
Freq Ref Int (5} ore

Ref Ly Offset 25.40 0B

Scale/Div 10.0 08 Ref Value 30.00 dBm

Ref Lvl Offset 25.40 8
Ref Value 30.00 dBm

Start 1.770 GHz

Stop 1.780 GHz

4 Range Tatle
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